
MERIDA. MORE BIKE.

e S P R E S S O  U R B A N  L I T E  

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 1 6 1 0 0 0 2 0 4 COVER for battery 1

2 A 2 2 9 8 0 0 0 1 4 4 SCREW M5x0.8 L10mm with washer 1 5~7

3 A 2 2 5 8 0 0 0 0 5 6 CABLE PLUG for rear brake 1

4 A 2 3 1 1 0 0 0 1 2 0 RD-HANGER DH-074; for MTB-RD 1

5 A 2 3 0 0 0 0 0 0 0 4 SCREW M3x0.5 L6mm 2 2~4

6 A 2 1 4 3 0 0 0 0 6 8 CABLE PLUG for motor cable 1

7 A 2 1 9 1 0 0 0 2 0 4 HEAD SET MERIDA/VP-8254 (MH-P16/MH-P16) 1

8 A 2 2 9 8 0 0 0 3 4 4 SCREW M5x0.8 L13mm with washer 3 5~7

9 A 2 3 0 0 0 0 0 3 6 2 SCREW M4x0.7 L4mm 1 3~5

10 A 2 0 2 9 0 0 0 0 7 7 TUBE woven; L580mm 2

11 A 2 2 9 8 0 0 0 0 69 SCREW M5x0.8 L12 with washer 4 5~7

4

5

1

6

2

7

9

3

8

8

8

11

11

11

11

10

10


